
 

 

 

 

PhD Course in Life and Environmental Sciences 

Curriculum Civil And Environmental Protection 

 

 

ECOTOXICOLOGICAL APPROACH AS A TOOL 

TO SUGGEST STRATEGIES FOR RISK MANAGEMENT 

OF MICROPLASTICS IN THE MARINE ENVIRONMENT 

 

 

 

  Academic Tutor: 

Prof. Francesco Regoli 

Company Tutor: 

Dott. Marco Dionisio 

PhD Candidate: 

Dr. Lucia Pittura 

XXXI Cycle 

2015-2018 



1 
 

TABLE OF CONTENT 
 

1 INTRODUCTION ............................................................................................................................................ 1 

1.1 The plastic as a global environmental issue ...................................................................................... 1 
[...]
toward the physical disturbance caused by the ingestion of such particles. Enhanced levels of these proteins 

are, in fact, a generic biomarker of stress, acting in mussels as a first line of defense to cope with 

environmental challenges (Franzellitti and Fabbri, 2005; Heindler et al., 2017). The effects of contaminated 

microplastics were, instead, more similar to those of BaP, with lack of statistical changes and a trend toward 

lower values of hsp70, supporting a limited responsiveness of these proteins to the prevalence of a chemical 

stress (Figure 4.10). 

  









54 
 

Table 4.4 Weight of Evidence (WOE) integration of bioavailability and biomarkers data for each times of exposures and treatments. 

 The assigned classes of hazard are given. 

Time of exposure Experimental treatment Class of hazard Level 

7 days 

LDPE Slight 
 

BaP Major 
 

LDPE-BaP Major 
 

14 days 

LDPE Slight 
 

BaP Major 
 

LDPE-BaP Major 
 

28 days 

LDPE Slight 
 

BaP Major 
 

LDPE-BaP Major 
 

 

 

In addition, the results of PCA, carried out on the whole set of biomarkers, have allowed to further 

discriminate between different exposure conditions (Figure 4.11).  A clear separation was obtained between 

specimens exposed at different treatments for different times, even if, a quite percentage of the total 

variance remains to be explained. After 7 days (Blu ellipse), LDPE and LDPE-BaP treated mussels separated 

from the other groups, at 14 days (Red ellipse) mussels treated with BaP and LDPE-BaP were more 

differentiated, while after 28 days (Green ellipse) the effects of BaP alone became more evident, producing 

a clear separation between such experimental group and other treatments. It seems that mussels 

experienced firstly the effects of microplastics, possibly reflecting a physical disturbance of such particles, 

instead, the combined effects of microplastics with BaP appeared more relevant with time of exposure, while 

at longer exposure conditions, impact of BaP prevailed on those induced by microplastics and, thus, the 

chemical stress assumed a major role in biological disturbance. 

 

 
Figure 4.11 Multivariate PCA analysis on biomarkers data in mussels exposed for 7, 14, 28 days to various treatments. 

 



55 
 

4.8 Conclusion  

This experimental study has demonstrated that, once ingested by mussels, polyethylene microparticles, can 

be accumulated in different tissues, with a potential translocation of those of lower size. Moreover, it 

confirmed that microplastics can transfer adsorbed organic contaminants, like benzo(a)pyrene to mussels 

tissues, providing an additional experimental evidence on the role of microplastics as source of chemical 

bioaccumulation. Both virgin and contaminated microplastics did not induce strong ecotoxicological effects 

after 28 days of exposure, however the clear disturbance observed toward the immune system can be 

considered as an early signal of possible long term consequences for marine organisms, which in the natural 

environment are chronically subjected to multiple stressors (i.e. chemicals mixture and climate change), that 

can, moreover, interact.  

In this contest, experimental studies simulating the complexity of realistic scenario are more and more 

necessary to fill the gaps on toxicity of microplastics, requiring a multidisciplinary and integrated approach, 

involving expertise of physicists, chemists, biologists and ecotoxicologists. 
 

  



56 
 

5 CHARACTERIZATION OF MICROPLASTICS IN A WASTEWATER 

TREATMENT PLANT OF NORTH ITALY 
 

This chapter is based on the following paper: 
Magni S., Binelli A., Pittura L., Avio C.G., Della Torre C., Parenti C.C., Gorbi S., Regoli F. (2019). The fate of 

microplastics in an Italian Wastewater Treatment Plant. Science of the Total Environment, 652, 602-610. 

https://doi.org/10.1016/j.scitotenv.2018.10.269 

5.1 Microplastics in wastewater treatment plants 

The global presence of microplastic in the environment has been shown by various studies, however, neither 

MP concentrations nor their sources or sinks are completely known (Mintening et al., 2017). Wastewater 

treatment plants (WWTPs) are frequently suspected as significant land-based point sources or conduits of 

microplastics to marine, freshwater and terrestrial ecosystems (Li et al., 2018), although it is difficult to 

confirm a direct link between microplastic pollution and the effluents of WWTPs (Carr et al., 2016).  

Wastewater includes raw waters from industrial, domestic, agricultural activities and surface and rainwater 

runoffs, that have a high likelihood to contain macro- and microplastics (Mintening et al., 2017). When 

wastewater are conveyed to WWTPs to be cleaned up by organic matter and nutrients, large items, such as 

macroplastics, are removed during the preliminary mechanical treatments, while the used technologies are 

not specifically designed to retain micropollutants, such as, pharmaceuticals, heavy metals (Binelli et al., 

2015, 2014; Magni et al., 2015) and indeed microplastics.  

Nevertheless, recent investigations, focused on the removal  efficiency of microplastics in WWTPs, 

demonstrated that these facilities can restrain up to around 99% of the MPs entering through the influents, 

depending on the processes employed by the treatment plants (Lares et al., 2018; Mintenig et al., 2017; 

Ziajahromi et al. 2017; Carr et al., 2016; Murphy et al., 2016; Michielssen et al. 2016; Dris et al., 2015; 

Magnusson and Norén, 2014), contrary to was previously believed (Browne et al., 2011; GESAMP, 2010). 

Despite this, when dealing with large volumes of wastewater to treat, even a modest amount of microplastics 

being released per liter of effluent could result in a sheer number of particles entering daily directly into 

recipient water bodies (i.e. rivers, lakes, sea) or soils (Mourgkogiannis et al., 2018). 

In addition to the discharge of MPs through effluents, WWTPs pose another potential threat for the high 

percentage of MPs (up to 90%) which settle on the bottom of WWTP tanks, accumulating in the recycled 

activated sludge (Carr et al., 2016). In fact, sludge is widely re-used in green construction and as fertilizer in 

fields worldwide (Mahon et al., 2017), representing another route for microplastics accumulation in the 

aquatic and terrestrial environments, with negative consequences for inhabitant organisms (Anbumani and 

Kakkar, 2018; de Souza Machado et al., 2018; Horton et al., 2017; Lwanga et al., 2016; Besseling et al., 2013).  

About this, the potential for MPs to act as a vector of chemical contaminants in the environment and to biota 

is considerably much more significant in WWTPs (Raju et al,. 2018). Wastewaters transport a diverse range 

of chemicals from the source to the treatment facility, including flame retardants, endocrine-distrupting 

compounds, pharmaceuticals, heavy metals, persistent organic pollutants (Carr et al., 2016), that have been 

detected at high concentrations in many WWTPs effluent samples and in sludge (Yang et al. 2016; Nelson et 

al., 2011; Ma and Shih 2010; Karvelas et al., 2003; Shareef et al. 2008; Van Beelen, 2007; Ying and Kookana, 

2007). Although studies are required to assess the sorption capacity of various MPs in WWTPs context, the 

possibility of enrichment of that toxic substances on surface of microplastics cannot be excluded. 

At now, still few researches have been carried out on microplastics in WWTPs (Prata et al., 2018) and most 

of studies have mainly focused on the final effluent (Lares et al., 2018). Little work has been undertaken to 

determine removal efficiencies of WWTP, the stage of the process where microplastics are extracted and the 

composition of the polymers entering and exiting the treatment facilities (Murphy et al., 2016).  

https://doi.org/10.1016/j.scitotenv.2018.10.269


57 
 

More detailed analysis, on fate and transport pathways of microplastics in wastewater treatment processes, 

are needed to elucidate the contribuition of WWTPs as sources of accumulation of these contaminants in 

our environment and the possible related risks for habitats and biota. 

In this context, the aim of this study was to evaluate the abundance and physical/chemical characteristics of 

MPs in one of the main WWTPs of Northern Italy, characterizing these particles in wastewaters at different 

treatment steps, as well as, in the recycled activated sludge. To our knowledge, this is the first study aimed 

to identify the fate of MPs through the entire waste treatment process from an Italian WWTP, to evaluate 

the efficiency of various treatments in removing these particles, and to assess the overall release of such 

emerging contaminants. 

5.2 Matherials and Methods 

5.2.1 Characteristics of the WWTP selected for the study and sampling 

Wastewater and sludge samples were collected from a municipal WWTP located in the North-Western part 

of Italy. The plant has a processing capacity of 1,250,000 population equivalents and receives combined 

sewer, therefore, it collects domestic sewage, industrial waste-water and rainwater runoff all in the same 

pipe. The plant treats approximately 400,000 m3 (corresponding to 400,000,000 L) of wastewater every day, 

that are conveyed into the surrounding farmlands for irrigation and into the existing hydrographic system: 

since April 2003, when the system was fully operational, it has been estimated a return of 2,143 million m3 

purified water to the rivers and to the Adriatic Sea.  

The WWTP adopts the Conventional Activated Sludge (CAS) processes (Figure 5.1), starting with a 30 mm 

coarse screening, followed by a 3 mm fine screening and a grit and grease removal phase (pre- and primary 

treatments). The wastewater is then pumped up for biological treatment by activated sludge denitrification 

and oxidation-nitrification process, followed by sedimentation section (secondary treatments). In order to 

complete the biological treatment, systems for active sludge and mixed liquor recirculation are also present 

(recycled activated sludge), and residual sludge is treated by thickening, aerobic stabilization, dewatering and 

drying to reduce volume and to allow its reuse in the production of compost or for energy recovery. 

Wastewater is finally filtered through sand filters, disinfected (tertiary treatments) and drained into the 

above mentioned environmental receptors.  

Three stages of the treatment water line were sampled for analysis of microplastics: inlet after coarse 

screening (IN), after the settler (SET) and outlet (OUT), along with the recycled activated sludge (Figure 5.1). 

30 L of surface wastewater were collected from each step using a steel bucket and they were poured to a 

cascade of three steel sieves with mesh sizes of 5 mm, 2 mm and 63 µm: materials retained on the 2 mm and 

63 µm sieves were recovered in glass containers using Milli Q® water. Moreover, 50 mL of activated sludge, 

corresponding to a concentration of 7.5 g/L dry weight (d.w.), were sampled using a glass beaker.  

The sampling campaign has been performed on May of 2017, during dry weather conditions, when the 

average of inlet flow rate is about 18,000 m3/h. Sampling was repeated for three days in a week, at the same 

time, to reduce the variability associated to the weathering and/or to the urban release in drainage systems. 





59 
 

reference ones was accepted only after visual examination of spectra characteristics and with a Hit Quality 

Index (HQI) ≥ 0.7, as suggested by Klein et al., (2015) and Lusher et al., (2015).  
In addition to chemical characterization, particles were categorized according to their shape and measured 

to be classified into 4 size classes: 5-1 mm, 1-0.5 mm, 0.5-0.1 mm, 0.1-0.01 mm. 

5.3 Data Analysis 

To evaluate the significant differences (*p <0.05; **p <0.01) about MPs content between the three different 

treatment steps (IN, SET and OUT), we performed the one-way analysis of variance (one-way ANOVA); each 

difference, treatment versus treatment, was evaluated using the Fisher LSD post hoc test. For these analyses 

we used the STATISTICA 7.0 software package. 

5.4 Results and Discussion 

5.4.1 Quantification of MPs and removal efficiency of treatment processes 

The characterization by μFT-IR has confirmed that the 72% of microparticles collected during visual sorting 

from the IN samples, the 67% from the SET, the 55% from the OUT and the 81% from the sludge were plastics. 

Instead, the percentage of synthetic fibers, in respect to natural ones, was 34% in the IN, 28% after the SET, 

19% in the OUT and 65% in the sludge. 

Analyses of blanks highlighted the presence of only natural fibers, thus, the value of 1.6±1.0 cotton fibers has 

been ignored for the quantification of microplastics in wastewater and sludge samples.  

Therefore, the total amount of microplastics (MPs) in the influent (IN), including both microplastic particles 

(MPPs) and fibers (MPFs) was on average (calculated on the three sampling days) of 2.5 ± 0.3 MPs/L (Figure 

5.2A), with a dominance of particles (2.0 ± 0.3 MPPs/L) compared to fibers (0.5 ± 0.1 MPFs/L) (Figure 5.2B). 

The number of MPs entering in the selected WWTP through the influent (IN) is lower than that obtained by 

studies on other European facilities. For example, Murphy et al. (2016), have measured 15.7 ± 2.23 MPs/L in 

the inlet of a Scottish WWTP after coarse screening step; Lares et al., (2018) have obtained on average of 

57.6 ± 12.4 MPs/L, analysing the raw waters addressed to a WWTP in Finland. Much higher levels were 

measured in the influent of another treatment plant in Finland, with high variability of detected microplastics 

during different sampling days, from 380 to 900 MPs/L (Talvitie et al., 2017a). Raw sewage influents from 

seven municipal WWTPs in the Netherlands contained a mean plastic particle concentrations of 68-910/L, 

(Leslie et al., 2017);  15.1 ± 0.89x106 MPs/L and 293x106 MPs/L have even been found in the inlet flow of a 

WWTP in Sweden (Magnusson and Norén, 2014) and in France respectively  (Dris et al., 2015). Except for the 

study of Murphy et al., (2016) that highlighted a minor contribution of fibers on the total amount of 

microplastics (18.5%), similarly to that obtained by this study (20%), the other authors found more synthetic 

fibers than particles (Magnusson and Norén, 2014; Talvitie et al., 2017a; Lares et al., 2018) or exclusively 

fibers (Leslie et al., 2017; Dris et al., 2015) in the incoming flows the WWTPs.  

The variability of MPs concentration that has been noticed among WWTP inlets of different countries, could 

be related to the typologies of sewage collected by the facilities, such as, greywater, blackwater or those 

derived from combined sewer. Considering this latter case, the rainwater runoff entering in the sewage 

system can produce a "diluting effect" on MPs concentration in the wastewaters. This phenomenon can be 

particularly present in the Italian WWTPs, because 70% of the national sewage system is made by combined 

sewages, as it is the case of the selected facility for this study, and rainwater infiltration can reach the 30% 

of the entire flow rate (Autorità per l'energia elettrica, il gas e il sistema idrico, 2017).  

Furthermore, it is important to take into account that different procedures to detect microplastics from 

wastewater and sludge have been adopted by several studies, including the use of sieves with diverse 

minimum mesh size, making difficult comparison of results and sometimes polymers identification was 

performed on subsamples of suspected microplastics (e.g in Lares et al., 2018; Talvitie et al., 2015a) or 



60 
 

chemical analysis is not performed at all (e.g. in Dris et al., 2015), posing the question of a possible 

underestimation or overestimation of the number of microplastics. 
